STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No.: MO-0113930

Owner: Village of Eagleville

Address: 10028 10™ Street, Eagleville, MO 64442
Continuing Authority: Same as above

Address: Same as above

Facility Name: Eagleville WWTF

Facility Address: NW of East 240" Ave. and East 177" St. intersection, Eagleville, MO 64442
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2
[...]
after the department has determined total amount of pollutant that may be discharged into that stream without endangering its water
quality.

v' Wasteload allocations were calculated where applicable using water quality criteria or water quality model results and the dilution
equation below:

Co (Qe + QS)C - (Qs X Cs)
(Qe)
Where C = downstream concentration Ce = effluent concentration

Cs = upstream concentration Qe = effluent flow
Qs = upstream flow

(EPA/505/2-90-001, Section 4.5.5)

Chronic wasteload allocations were determined using applicable chronic water quality criteria (CCC: criteria continuous
concentration) and stream volume of flow at the edge of the mixing zone (MZ). Acute wasteload allocations were determined using
applicable water quality criteria (CMC: criteria maximum concentration) and stream volume of flow at the edge of the zone of initial
dilution (ZID).

Water quality based maximum daily and average monthly effluent limitations were calculated using methods and procedures outlined
in USEPA’s “Technical Support Document For Water Quality-based Toxics Control” (EPA/505/2-90-001).

Number of Samples “n”:

Additionally, in accordance with the TSD for water quality-based permitting, effluent quality is determined by the underlying
distribution of daily values, which is determined by the Long Term Average (LTA) associated with a particular Wasteload Allocation
(WLA) and by the Coefficient of Variation (CV) of the effluent concentrations. Increasing or decreasing the monitoring frequency
does not affect this underlying distribution or treatment performance, which should be, at a minimum, be targeted to comply with the
values dictated by the WLA. Therefore, it is recommended that the actual planned frequency of monitoring normally be used to



https://dnr.mo.gov/document-search/capacity-management-operations-maintenance-plan-editable-template
https://dnr.mo.gov/document-search/capacity-management-operations-maintenance-plan-editable-template
https://dnr.mo.gov/print/document-search/pub2574

Eagleville WWTF
Fact Sheet Page #18

determine the value of “n” for calculating the AML. However, in situations where monitoring frequency is once per month or less, a

higher value for “n” must be assumed for AML derivation purposes. Thus, the statistical procedure being employed using an assumed
number of samples is “n =4 at a minimum. For Total Ammonia as Nitrogen, “n =30 is used.

WLA MODELING:

v" A WLA study was either not submitted or determined not applicable by department staff.

WHOLE EFFLUENT TOXICITY (WET) TEST:
A WET test is a quantifiable method of determining if a discharge from a facility may be causing toxicity to aquatic life by itself, in
combination with or through synergistic responses when mixed with receiving stream water.

Under the federal Clean Water Act (CWA) §101(a)(3), requiring WET testing is reasonably appropriate for site-specific Missouri
State Operating Permits for discharges to waters of the state issued under the National Pollutant Discharge Elimination System
(NPDES). WET testing is also required by 40 CFR 122.44(d)(1). WET testing ensures that the provisions in the 10 CSR 20-
6.010(8)(A) and the Water Quality Standards 10 CSR 20-7.031(4)(D),(F),(G),(J)2.A & B are being met. Under [10 CSR 20-
6.010(8)(B)], the department may require other terms and conditions that it deems necessary to assure compliance with the Clean
Water Act and related regulations of the Missouri Clean Water Commission. In addition the following applies: §644.051.10 RSMO,
requires the department to set permit conditions that comply with the MCWL and CWA and specifically references toxicity as an item
we must consider in writing permits (along with water quality-based effluent limits, pretreatment, etc...); and §644.051.11 RSMo, is
the basic authority to require testing conditions. WET test will be required by facilities meeting the following criteria:

[] Facility is a designated Major.

[] Facility continuously or routinely exceeds its design flow.

[] Facility that exceeds its design population equivalent (PE) for BODs whether or not its design flow is being exceeded.
[ Facility (whether primarily domestic or industrial) that alters its production process throughout the year.

[] Facility handles large quantities of toxic substances, or substances that are toxic in large amounts.

] Facility has Water Quality-based Effluent Limitations for toxic substances (other than NH3)

X Facility is a municipality with a Design Flow > 22,500 gpd.

[] Other — please justify.

v At this time, the permittee is not required to conduct WET test for this facility. The previous permit included requirements to
conduct an Acute WET test once during the permit cycle. The permit writer conducted a reasonable potential determination for all
anticipated pollutants and established numeric effluent limitations where reasonable potential exists. Also, the facility has passed
previous Acute WET tests. The permit writer determined the facility does not have reasonable potential to exceed narrative water
quality standards for acute toxicity at this time and the Acute WET testing requirements have been removed from this permit.

40 CFR 122.41(M) - BYPASSES:

v This facility does not anticipate bypassing.

Part IV — Cost Analysis for Compliance

Pursuant to §644.145 RSMo, when issuing permits under this chapter that incorporate a new requirement for discharges from publicly
owned combined or separate sanitary or storm sewer systems or publicly owned treatment works, or when enforcing provisions of this
chapter or the Federal Water Pollution Control Act, 33 U.S.C. 1251 et seq., pertaining to any portion of a publicly owned combined or
separate sanitary or storm sewer system or [publicly owned] treatment works, the Department of Natural Resources shall make a
“finding of affordability” on the costs to be incurred and the impact of any rate changes on ratepayers upon which to base such permits
and decisions, to the extent allowable under this chapter and the Federal Water Pollution Control Act. This process is completed
through a cost analysis for compliance. Permits that do not include new requirements may be deemed affordable.

v' The department is required to determine “findings of affordability” because the permit applies to a combined or separate sanitary
sewer system for a publicly-owned treatment works.

Cost Analysis for Compliance - The department has made a reasonable search for empirical data indicating the permit is affordable.
The search consisted of a review of department records that might contain economic data on the community, a review of information
provided by the applicant as part of the application, and public comments received in response to public notices of this draft permit. If
the empirical cost data was used by the permit writer, this data may consist of median household income, any other ongoing projects
that the department has knowledge, and other demographic financial information that the community provided as contemplated by
§644.145.3 RSMo.



Eagleville WWTF
Fact Sheet Page #19

The following table summarizes the results of the cost analysis. See Appendix — Cost Analysis for Compliance for detailed
information.

Summary Table. Cost Analysis for Compliance Summary for the Village of Eagleville

New Permit Requirements

Effluent Ammonia sampling at the beginning, end, and every four (4) days of one discharge event during a calendar month when a
discharge occurs.

Estimated Annual Cost e Estimated Monthly User Rate | User Rate as a Percent of MHI
Income (MHI)
$792 $40,345 $45.45 1.352%

Part V — Administrative Requirements

On the basis of preliminary staff review and the application of applicable standards and regulations, the department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

WATER QUALITY STANDARD REVISION:

v This operating permit does not contain requirements for a water quality standard that has changed twenty-five percent or more
since the previous operating permit.

PUBLIC NOTICE:

The department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and
permittee must be notified of the denial in writing. The department must issue public notice of a pending operating permit or of a new
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.

v The Public Notice period for this operating permit was from February 28, 2025, through March 31, 2025. No responses received.

DATE OF FACT SHEET: APRIL 1, 2025
COMPLETED BY:

STEPHANIE GARCIA, ENVIRONMENTAL PROGRAM ASSISTANT
MISSOURI DEPARTMENT OF NATURAL RESOURCES

WATER PROTECTION PROGRAM

OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT
573-751-1399

stephanie.garcia@dnr.mo.gov



mailto:stephanie.garcia@dnr.mo.gov

Appendices

APPENDIX - CLASSIFICATION WORKSHEET (EXISTING SYSTEM):

Item Points Possible quts
Assigned
. . . 1 pt./10,000 PE or major fraction
Maximum Population Equivalent (P.E.) served , peak day thereof, (Max 10 pts.) -
Design Flow (avg. day) or peak month’s flow (avg. day) whichever is 1 pt. / MGD or major fraction )
larger thereof. (Max 10 pts.)
Effluent Discharge
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream 1
reaches supporting whole body contact recreation
Discharge to lake or reservoir outside of designated whole body 5
contact recreational area
Discharge to losing stream, lake or reservoir area supporting whole 3 )
body contact recreation
Direct reuse or recycle of effluent 6
Land Application/Irrigation
Drip Irrigation 3
Land application/irrigation 5
Overland flow 4
Variation in Raw Wastes (highest level only)
Variations do not exceed those normally or typically expected 0
Reoccurring deviations or excessive variations of 100 to 200 percent in 2 2
strength and/or flow
Reoccurring deviations or excessive variations of more than 200 4
percent in strength and/or flow
Department-approved pretreatment program 6
Preliminary Treatment
STEP systems (operated by the permittee) 3
Screening and/or comminution 3
Grit removal 3
Plant pumping of main flow 3
Flow equalization 5
Primary Treatment
Primary clarifiers 5
Chemical addition (except chlorine, enzymes) 4
Secondary Treatment
Trickling filter and other fixed film media with or without secondary 10
clarifiers
Activated sludge (including aeration, oxidation ditches, sequencing 15
batch reactors, membrane bioreactors, and contact stabilization)
Stabilization ponds without aeration 5 5
Aerated lagoon 8
Advanced Lagoon Treatment — Aerobic cells, anaerobic cells, covers, 10
or fixed film
Biological, physical, or chemical 12
Carbon regeneration 4
Total from page ONE (1) - 7

Eagleville WWTF
Fact Sheet Page #20



Eagleville WWTF

Fact Sheet Page #21
APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED):
ITEM POINTS POSSIBLE OIS
ASSIGNED
Solids Handling
Sludge Holding 5
Anaerobic digestion 10
Aerobic digestion 6
Evaporative sludge drying 2
Mechanical dewatering 8
Solids reduction (incineration, wet oxidation) 12
Land application 6
Disinfection
Chlorination or comparable 5
On-site generation of disinfectant (except UV light) 5
Dechlorination 2
UV light 4
Required Laboratory Control Performed by Plant Personnel (highest level only)
Lab work done outside the plant 0
Push — button or visual methods for simple test such as pH, settleable 3
solids
Additional procedures such as DO, COD, BOD, titrations, solids, 5 5
volatile content
More advanced determinations, such as BOD seeding procedures, 7
fecal coliform, nutrients, total oils, phenols, etc.
Highly sophisticated instrumentation, such as atomic absorption and 10
gas chromatograph
Total from page TWO (2) — 5
Total from page ONE (1) - 7
Grand Total = 12

[]- A: 71 points and greater
[]-B: 51 points — 70 points
[] - C: 26 points — 50 points
X - D: 0 points — 25 points



APPENDIX - CLASSIFICATION WORKSHEET — Post Construction (CP0002392):

Item Points Possible quts
Assigned
. . . 1 pt./10,000 PE or major fraction
Maximum Population Equivalent (P.E.) served , peak day thereof. (Max 10 pts.) 0
Design Flow (avg. day) or peak month’s flow (avg. day) whichever is 1 pt. / MGD or major fraction 0
larger thereof. (Max 10 pts.)
Effluent Discharge
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream 1
reaches supporting whole body contact recreation
Discharge to lake or reservoir outside of designated whole body 5
contact recreational area
Discharge to losing stream, lake or reservoir area supporting whole 3 )
body contact recreation
Direct reuse or recycle of effluent 6
Land Application/Irrigation
Drip Irrigation 3
Land application/irrigation 5
Overland flow 4
Variation in Raw Wastes (highest level only)
Variations do not exceed those normally or typically expected 0
Reoccurring deviations or excessive variations of 100 to 200 percent in 5 5
strength and/or flow
Reoccurring deviations or excessive variations of more than 200 4
percent in strength and/or flow
Department-approved pretreatment program 6
Preliminary Treatment
STEP systems (operated by the permittee) 3
Screening and/or comminution 3
Grit removal 3
Plant pumping of main flow 3
Flow equalization 5
Primary Treatment
Primary clarifiers 5
Chemical addition (except chlorine, enzymes) 4
Secondary Treatment
Trickling filter and other fixed film media with or without secondary 10
clarifiers
Activated sludge (including aeration, oxidation ditches, sequencing 15
batch reactors, membrane bioreactors, and contact stabilization)
Stabilization ponds without aeration 5 5
Aerated lagoon 8
Advanced Lagoon Treatment — Aerobic cells, anaerobic cells, covers, 10
or fixed film
Biological, physical, or chemical 12 12
Carbon regeneration 4
Total from page ONE (1) - 19

Eagleville WWTF
Fact Sheet Page #22



Eagleville WWTF

Fact Sheet Page #23
APPENDIX - CLASSIFICATION WORKSHEET - Post Construction (CP0002392) (CONTINUED):
ITEM POINTS POSSIBLE OIS
ASSIGNED
Solids Handling
Sludge Holding 5
Anaerobic digestion 10
Aerobic digestion 6
Evaporative sludge drying 2
Mechanical dewatering 8
Solids reduction (incineration, wet oxidation) 12
Land application 6
Disinfection
Chlorination or comparable 5 5
On-site generation of disinfectant (except UV light) 5
Dechlorination 2 2
UV light 4
Required Laboratory Control Performed by Plant Personnel (highest level only)
Lab work done outside the plant 0
Push — button or visual methods for simple test such as pH, settleable 3
solids
Additional procedures such as DO, COD, BOD, titrations, solids, 5 5
volatile content
More advanced determinations, such as BOD seeding procedures, 7
fecal coliform, nutrients, total oils, phenols, etc.
Highly sophisticated instrumentation, such as atomic absorption and 10
gas chromatograph
Total from page TWO (2) ez 19
Total from page ONE (1) - 12
Grand Total - 31

[]- A: 71 points and greater
[] - B: 51 points — 70 points
X - C: 26 points — 50 points
[] - D: 0 points — 25 points



Eagleville WWTF

Fact Sheet Page #24
APPENDIX — RPA RESULTS:
RWC RWC Range RP
* * skk skksk
Parameter cMC Acute* cce Chronic* | " max/min v MF Yes/No
Ammonia as N — Summer (mg/L) 12.1 5.90 1.3 5.90 7 1.64/0.029 | 0.60 3.60 YES